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PANELWAY (CHINA) LIMITED 

DONGNANCUN, LAIZHOU, SHANDONG 261418, CHINA 

 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : RAISED FLOOR PANEL/PEDESTAL/STEEL BLOCK 

Sample Number : SHCCM150501285 

Test Required : Concentrated load 

Test Method : CISCA and client’s requirement 

Product or Lot No. : ST660-B/ST-3C150 

Manufacturer : PANELWAY (CHINA) LIMITED 

Date of Receipt  : May. 12, 2015 

Test Period  : May. 12, 2015 to May. 20, 2015 

Test result(s)    : For further details, please refer to the following page(s) 

******** To be continued******** 

 

 

 

 

 

 

 

Signed for SGS-CSTC Standards  
Technical Services (Shanghai) Co., Ltd. 

 
Erin Huang 

Authorized signatory 
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Test conducted: CISCA Recommended test procedures for access floors and client’s requirement 

Test results:  

Test location 

Bottom surface 

Deflection  

 (mm) 

Bottom surface 

Permanent set (mm) 

At the centre of the panel 1.18 0.14 

At the centre of edge of the panel 1.33 0.13 

At the point along a diagonal 70 mm beyond the 

edge of the pedestal head on the panel 
0.58 0.05 

Remark:  

1) The test load was 2950N required by client. 

2) The test load was applied for one minute. 

Statement: Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. 

 

Sample photos: 

   

Panel                                                                     Pedestal 

  ******** End of report ******** 


